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10A LIMITED SEFEA:
Contact
ZAGIAL/ AL | Fus, U E, WEEST SR B 10851001-1005
Applicant = Wik Tel. /
RMS 1001-1005, 10/F NANYANG PLAZA 57, HUNG TO e ek
RD, KWUN TONG, KLN, HONG KONG
e /
2 A rE LA/ it
9 |Manufacturer
w5 /
Iz
B < B 4 7R 10A G4KEF4E N % i bR 10A. Ten-A, 42, #ik
ﬁf:g Sample Name 10A Nano Fiber Respirator Trademark
= A 604
ig g Sample Count 60Piece(s)
= T =S N
B = 1 formation 5 R FT5FM13D- ¥ i 25 5L Bt /
ﬂz<§ of Submitted Size FT5FM13D-Navy Stripe E?léur
= Sample o LAY
C / Safety /
Quality Grade
Category
FE R T B S /
Style No. or
Order No.
Hl e bRt N N s T .
PUERIE: o5 pe26-2010 tRIRBIY IR BRAI IS
Respiratory protection—Non—powered air—-purifying particle respirator
Standards
FE S IA
Test Part 1# Bm&L18 Navy Stripe Mask
Description
5 T
Kol mipgy | TOERET
S Date of 2021-03-08
Test Type Commission Test ..
Submission
EASE:!
Far e H A 9021-03-08 F
Test Date To
PATHRHE DB T
Test Standards See next page(s)
For g 25 S A G 1t LB 5
R 36 2518 Test results and compliance refer to next page(s)
Conclusion K 6 BALfy 35 2
Stamp of Inspection Unit
Al EE SRS ERCR AR IE R, FFHZGB 2626-20 1947 #EHE -
&VF As per client’s request that the Filtration Efficiency is
Remarks required to test initial filtration efficiency, and judged
according to the standard GB 2626-2019

e L4 HE ) G A
Approver Z}T "fﬁ Checker gM Editor '% é_‘* Eﬁ%“



-’T’S ;‘{‘La— Y. -
@ "A HA @ @ CNAS TESTING
170011263663 170011260226 170011260277  \\oeyvierce pr—— , ., W CNAS L0608

Eﬁﬁﬁﬁ£%M%UﬁﬁﬂﬁﬁWEﬁﬁ5

TianFangBiao Standardization Certification & Testing Co.,Lid.

ERXREREFRBERQERFN (XF)

RS e 5

Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re pOFl
ERFRFBREEEFREFL
Mational Knitted Produet Quality Inspection & Supervision Center
F2W 6
TTTS-WT21017331 Page 2 of 6
. e o NG s PR bR NES
KU 5 Bk W4y ARG Sy PEN AR AE/
o . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
1# HOLLE Navy Stripe Mask
AL FAE Sy
Samples Without
Pretreatment:
1: 131
SR 7
Expiratory Pa <210 2: 11}
Resistance TSR &
Samples With
Pretreatment:
1: 109
HFIRELT 2: 122 i
. H NS _
Resp%ratory TR Pass GB 2626-2019
Resistance .
Samples Without
Pretreatment:
1: 172
W < RH 7 9. 149
Inspiratory Pa <210 o
Resistance TR SR &
Samples With
Pretreatment:
1: 161
2: 150
AT SRIBRAT (7] e
3 g -
Flammability Afterflame Time S g 0 Pass GB 2626-2019
Fo bR EELR
FEAmER As per
Surface of The / standard +
Sample requirement
L hR B R
SRR 1 ALK
Component S per
. / standard +
Material and .
. requirement
Construction
I T
PN ﬁ " L VR N Sty
SO B H 5 kR HE TR tetr .
Appearance GB 2626-2019
Inspection The components As per Pass
p after the / standard +
temperature and requirement
humidity
pretreatment
PR A 7 g
BER S S Fo bR EER
Label and As per
various / standard +
information requirement
provided by
manufacturer
o YN
VeI - % <1 0.6 R GB 2626-2019
Dead Space Pass
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Standard ) Conclu Test Method/

Test Items Description Unit . Results .
Requirement sions Remarks

WG IR R
Initial Filtration
Efficiency:

A TIAL BEAE
Samples Without
Pretreatment:

1: 99.59

98. 27

98. 13

98. 43

98. 29

98. 45

98. 62

98. 38 e A

% =95.0 9: 99.43 ;Z;l GB 2626-2019
10: 98.71
11: 98. 14
12: 98. 14
13: 98. 26
14: 98.27
15: 98.43
TIAL R

Samples With

Pretreatment:

97. 01

97. 36

97.12

97. 05

CO 1 O U1 v W Do

e
Filtration SR
Efficiency NaCl Particle

(KN95)

Q1 = W DN —

97. 21
=
\ PR ° =35 61 N
TR View Blow o
; 0l
View | REBE % >65 >65 Pass
Binocular View

GB 2890-2009
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e 5 H
Test Items

T H ik

Description

LiE 1A

Unit

FrRUEAE
Standard
Requirement

SEE
Results

PEOY
Conclu
sions

Tk bR/ S E
Test Method/
Remarks

kr
Head Harness

W 45 ) 5 5
ki Ak
FoAth g7 5B
1E7K5Z 10N,
Frs210s 14
VAL VA
I Mot B 2
Each head
harness,
buckle and
other
adjustment
components
of the
respirator
should not
have
slippage or
breaking
for 10s
under 10N
loading.

TONFAFTHRFEE10FD, Skar A
TR W
The head harness have no
slippage or breaking
for 10s under 10N
loading

rifr
Pass

GB 2626-2019

Toh R SRR,

“X7 RARATFEIREER

+ Meet the standard requirements, X Not Meet the standard requirements
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o Tt 5
Test Items

T H fiiid

Description

AL
Unit

IR
Standard
Requirement

SEAE
Results

PEOY
Conclu
sions

TR E
Test Method/
Remarks

e

1% W

24011 B Navy Stri

pe Mask

Mk 14
Leakage
(KN95)

AR BRI
TIL AP 4
fillisk, 50430
TEh &/ F46
NEERTIL
<11%
DYN:iPsYN
TIL AP 5
fillisk, 10452
A LV SR
MNP SYLS
TIL<<8%
Based on the
evaluation
of TIL for
each action,
at least 46
of the 50
actions, the
TIL is less
than 11%.
Based on the
evaluation
of the TIL
for total
person, at
least 8 of
the 10
person being
tested, the
total TIL is
less than
8%.

SZAkE

Tester

D1
(%)

D2
(%)

(%)

D4
(%)

D5
(%)

TIL
(%)

P NZYOBE
Without
Pretreat

ment

N | © | ©

o1

o | © | w

Thisb 2
With
Pretreat

ment

NI e >R e rRN B e pI VS

N |o|lols]|w]|
I Il B Bl e B

R Rl Eall i el e

N |lo|w |

R all B Bl I -l I

Do N e

®

(S

©

© | Co
Y]

(G20 Be ol BNel BEN B BN RN I Bl BN

NN s
=

bl BN I B il Il IR

o
-

[or3N BN NI BN \CI IENORN BNo ol Ioo BN I

bl Il B

Ll IR Bl I Bl B Bl Bl B
o~

et

Pass

GB 2626-2019

UTTH
Blank Part Below
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